


INNHOLD / INNEHALL / CONTENTS

3 Deletegning / Sprangskiss / Parts drawing
4 Deleliste / Dellista / Parts List
6 Montering / Assembly

9 @ Viktig informasjon

11 Betjening av computeren

12 Justering av lgpebandet

13 Rengjering og vedlikehold

14 Reklamasjonsvillkar

15 Kontaktinformasjon

16 @ Viktig information

18 Betjaning av datorn

19 Justering av I6pmattan

20 Rengdring och underhall

21 Reklamationsvillkor

22 Kontaktinformation

23 Important information

23 Operating the console

24 Belt adjustment

25 Cleaning and maintainance
26 Warranty regulations

27 Conatct information




DELETEGNING / SPRANGSKISS / PARTS DRAWING




DELELISTE / DELLISTA / PARTS LIST

A. Welding parts

No. Description QTY No. Description QTY
A1 Main frame 1 A5 Incline bracket 1
A3L Left upright 1 A1 Motor bracket 1
A3R Right upright 1

A4 Console bracket 1

B. Plastic parts

No. Description QTY QTY Description QTY

B1 Console set 1 B20 Round plug 1
B1-1 Overlay 1 B22 Left motor side cover 1
B1-2 Membrane key 1 B23 Right motor side cover 1
B1-3 Console 1 B27 New cushion 8

B2 Console cover 1 B30 Antiskid pad 4
B5L Console left back cover 1 B31 Rubber pad 4
B5R Console right back cover 1 B42 Handrail plug 2

B7 Transporting wheel 4 B5OL PU left handrail 1

B9 Flat foot pad 2 B50R PU right handrail 1
B10 Limit cushion 2 B52 Lower side rail 2
B12L Left silicon ring 1 B55 Motor plastic bracket 4
B12R Right silicon ring 1 B68 Motor front cover 1
B13 Motor upper cover 1 B69L Left handrail silicon ring 1
B15 Upper side rail 2 B69R Right handrail silicon ring 1
B16 End cap 1 B70 Side rail ridge 2
B18 Silicon oil 1

C. Electric and drive parts

No. Description QTY No. Description QTY

C2 Running belt 1 C18 Middle cable 1

C3 Rear roller 1 C19 MP3 power cable 1

C4 Front roller 1 C20 Magnetic ring 2

C5 Running deck 1 Cc21 Inductor 1

C7 Drive belt 1 Cc23 Overload protector 1

C8 Power switch 1 C25 AC motor 1
C12 Incline motor 1 C26 Inverter (AC Controller) 1
C13 Safety key 1 Cc27 Single cord 2




C14 Single cord 1 C31 Single cord 2
C15 Power cable 1 C32 Single cord 1
C16 Upper cable 1 C33 Grounding cable 1
Cc17 Lower cable 1 C34 Outlet 1
C22 Filter 1 C35 Single grounding cord (CE) 1
D. Hardware parts
No. Description QTY No. Description QTY
Cross head with Cross head bolt
D2 allen wrench T6 1 D42 M4X10,washer 2
D3 Allen wrench T5 1 Dag | Crosshead bolt M5X12, 1
washer
Cross head bolt
D8 Round hex bolt M10X15 18 D45 M5X15,washer 5
D9 Round hex bolt M10X30 2 D51 Cross head bolt M5X8 10
Cross self-tapping bolt
D10 Round hex bolt M10X45 1 D52 ST4.9X16 29
Cross self-tapping bolt
D18 Nylon nut M10 3 D58 ST3.5X16 2
D20 Nylon nut M8 2 D64 Round hex screw M8X20
D21 Flat washer M10 23 D65 Round hex screw M8X70 2
Cross self-tapping bolt
D23 Flat washer M8 21 D91 ST4.2X20 37
D24 Spring washer M5 2 D92 Allen wrench T8 1
D25 Spring washer M8 4 D93 Hex round screw M10X40 2
D26 Round washer 6 D94 Hex round screw M10X70 3
D31 Hex round head bolt M8X20 4 D95 Hex antiskid 1
D38 Cross head bolt M6X30 12




MONTERING / ASSEMBLY

Step 1

Step 2

Step 3

BO9R

B50R D64



Step 4

Step 5




TRENINGSPROGRAMMER / TRAINING PROGRAMS

Olanjofa|o|a|o|afo|a]o|a|ofa|o|a]o|afo|njo|a|ofafo|a|o|afo|a]o| | o
Olo|a| ||| || ||| ||| | |||~ || D]~ | ]| 2]|2| D 2| | |0
Jo|afYa|o|a|w|a|o|la|o| <~ |w|—|2|la|wv|~| 2| <[~ | DN| 0| || N <| N«
nNuB53434333@2628252447265834444@542
=
MQZ3424234&28182542662W563QBQB86Q6
L
WH33QZQ135&2824392W88265854WWQW745
mnvm3243m26631614391499494@5@888@7@4
<
_.M95243m466316204“228%464874444&842
W8529285Q7308194m4m7ﬂ49467mﬁﬁﬁ88ﬁ6
_ﬂ7527284963183439286m663454mwmm745
©
M6m1734505@263438145969365@888@8@4
=
Flo|2|—|a|o| || <Y< | o ||| o|n|| || o|o|m|o|o| | | | | Do <[ o
T
_.&451229363&6549264W37472W3QBQB85Q6
olw|—|~la|o|aolafo|s|w[o|~]—|o|n]o|afolafolafo|~| <[22 2] | | w
a|w|o|la|— ||| ||| [~~~ ||| 0| ||| ©]| | D] o|o|o| D en| N <
—|njo|a|o|a|o|a|ofafo|a|o|ao|a|o|ajola| gl Njo|a|o|a|o|a|o|a|ofafo
W AlWalwlalwalufalwalwfalwalwalwlwalwlwlqlwqlwlqfw
a a a a a a a a a a a a a a a a
wZwZwZuZuEw oo oo uZ oo uEuls
W/ |w|3{w|J|w|Jw|Jw|Jw|3wJwJwu3J|w 3w J{w|J|w| 3w 3| w| T w3
= (oo oa(Ooa|oa|oa|(Ooa|oa|on|Ooa|oa|on|oa(oa|oln|o
= |n|Z|o|Z|n|Z|n|Z|n|Z|n|Z|n]|Z(6|Z|6|Z|6|Z|0|Z|6|Z|n|Z|n|Z|n|Z|n|Z
©)
e
Ol = | || s |ww]|]o|~N|lo|lo 2|l |82 JF| )|
gl |la|a|a|a|la|la|la|la|ly alalalalala




Q>

ADVARSEL.: For & unnga brann, elekirisk stot eller annen personskade, vennligst
les de falgende sikkerhetsregler for du tar tredemgllen i bruk. Det er eierens ansvar
at alle brukere av tredemgllen er inneforstatt med innholdet i disse sikkerhetsreglene.

VIKTIG INFORMASJON

Tredemgllen skal kun brukes som beskrevet i denne bruksanvisningen.

Under montering; s@rg for at alle skruer og muttere sitter pa rett plass og at de entrer
skikkelig, far du begynner a stramme noen av dem.

Pass pa at ikke stramkabelen kommer i klem under mgallen, eller i bevegelige deler.
Tredemgllen ma ikke brukes dersom stramkabelen pa noen mate er skadet.

Plasser tredemgllen pa et plant underlag, med 2m. klaring bak.

Tredemgllen ma ikke brukes utendars, eller i rom med unormalt hgy luftfuktighet. Det
er ikke anbefalt & bruke tredemgllen i garasje, carport eller pa overbygget terrasse.

Sarg for at du kun kobler tredemallen til jordede stremuttak.

Det anbefales & benytte en underlagsmatte, for a eliminere sjansene for at gulv eller
gulvbelegg tar skade i.f.m. bruk av tredemgllen.

Tredemagllen skal oppbevares tart og frostfritt. Displayet bgr aldri utsettes for direkte
sollys.

Far hver bruk; pase at alle skruer og muttere er godt strammet til. Dersom det
oppdages lose eller defekte deler; sgrg for at ingen benytter seg av tredemgllen for
den er i tilfredsstillende stand igjen.

Undersgk bandet ngye far bruk, og forsikre deg om at alle komponenter er i orden.
For din egen sikkerhet, fest alltid sikkerhetsngkkelens line til klaerne/kroppen nar du
trener. Om du skulle veere uheldig og falle, vil ngkkelen lgsne og kutte strammen til
tredemollen.

Tredemagllen skal kun benyttes av en person av gangen.

| den grad det er mulig; unnga a bruke langermede gensere eller langbukser i
polyester eller annet kunstfiber under trening. Dette kan generere statisk elektrisitet
som kan skade komponentene i tredemglla eller forarsake ubehagelige stat i kontakt
med stalrammen.

Ikke bruk lgse klaer som kan sette seg fast i drivverket. Bruk egnede sko, og pass pa
at de er helt rene.

Sta ikke pa bandet nar du starter tredemallen.



Barn ma ikke benytte tredemagllen uten tilsyn, og bar heller ikke veere i
neerheten nar tredemgllen er i bruk av andre. @

Tredemgllen bgr ikke benyttes av personer med vekt over 180 kg.
Stikk aldri gjenstander inn i tredemgllen.
G4 aldri fra tredemgllen mens den gar.

Tredemagallen bar ikke brukes i.f.m. medisinsk eller fysikalsk behandling, med mindre
det er spesielt anbefalt av lege eller fysioterapeut.

Les instruksene bakerst i brukerveiledningen vedr. rengjgring og vedlikehold naye. A
falge disse instruksene kan veere avgjgrende for den totale livslengden for bade
enkeltkomponenter og selve tredemgllen i sin helhet.

Det tas forbehold om trykkfeil i manualen.

10



BETJENING AV COMPUTEREN

MANUELL

Trykk pa START og computeren vil telle
ned fra 5 til O for den starter pa 1,0 km/t.
Hastigheten reguleres med + / - knappene,
eller med hurtigvalg-tastene pa panelet.
Stigningen reguleres pa samme mate. Alle
verdier teller opp fra 0.

Trykk STOP for & avslutte treningen.

FORHANDSINNSTILLING

Dersom du gnsker &
forhandsprogrammere en malsetting for
treningsekten, trykk pa MODE fgr du
starter tredemgllen. Gjentatte trykk pa
MODE-knappen vil skifte mellom tid,
distanse og kalorier. Juster med + / -
knappene til gnsket niva, og trykk START.
Den verdien som har blitt programmert
med en malsetting vil telle nedover til 0.

PROGRAM

For & trene i et av de 12 forhandsprogrammerte laypene, trykk pa PROGRAM. Ved
gjentatte trykk pa PROGRAM -knappen vil visningsruten bla gjennom de ulike
programmene. Still inn gnsker treningstid med + / - knappene, og trykk START.

Se fullstendig oversikt over hastighet og stigning i de ulike programmene lenger fram
i instruksjonen.

HURTIGTASTER

Enkle innstillinger av hastighet og stigning gjeres med pluss- og minusknappene for
henholdsvis SPEED og INCLINE.

For stgrre endringer av innstillingene, f.eks. ved intervalltrening, kan du endre verdi
ved & bruke nummertastene pa hayre side av betjeningspanelet. For a gjore et
hurtigvalg av eksempelvis 20 km/t, kan du trykke «SPEED — 2 — 0». Pa denne maten
slipper man a trykke gjentatte ganger pa pluss- og minustastene.

Tilsvarende gjelder for stigning, men da med INCLINE knappen far nummertastene.

11



JUSTERING AV LOPEBANDET @

Sentrering og riktig stramming av lepebandet er viktig for levetiden. Bandet

er korrekt justert fra fabrikken, men faktorer som transport, ujevne gulv og lignende
kan fagre til at bandet "vandrer” til en av sidene, og skades ved at det skrubber mot
sidelistene eller rammen. For a stille bandet tilbake, vennligst fglg instruksjonene
under.

e Lopeband som beveger seg mot en av kantene: Finn justeringsskruene
bakerst pa tredemgllen (se illustrasjon). Sett bandet i bevegelse (3-6 km/t)
Bruk en Umbraco-ngkkel for & justere den bakre valsen i lengderetning, og
falg med pa lgpebandet nar det beveger seg sidelengs. Lapebandet vil alltid
trekke over til den siden der det er slakkest. Dvs. at dersom du justerer
valsens venstre side naermere deg (ved a skru venstre skrue med klokken), vil
bandet bevege seg mot hgyre. Veer oppmerksom pa at du ikke skrur for mye
ved hvert justeringsforsgk. Som regel vil 1/2 eller 1 omdreining veere
tilstrekkelig. Er ikke resultatet optimalt gjentas prosedyren til bandet gar rett.

e Lopeband som glipper: Arsakene til at bandet glipper kan vaere mange:
Dersom det er for stramt kan drivreimen spinne pa den fremre valsen. Er
bandet for slakt, vil selve bandet spinne pa valsene. Er Igpeplaten smurt for
mye, kan bandet glippe pa valsene, og er platen for lite smurt kan bandet
henge igjen p.g.a. for mye friksjon (se instrukser for smaring pa neste side).
Benytt de samme justeringsskruene som ved sentrering for & stramme eller
slakke pa bandet. Veer oppmerksom pa at du skrur samme antall
omdreininger pa hver side, ellers vil bandet bevege seg sidelengs.

ADVARSEL!
Ikke stram bandet for mye, dette vil fore til gkt slitasje pa band og valselagre!

lllustrasjonstegning:
Hayre og venstre justeringsskrue er plassert bakerst pa tredemgallen.

12



RENGJOQRING @
Rutinemessig renhold vil bidra til at levetiden pa apparatet forlenges.

VIKTIG

For a forhindre elektrisk stot, sorg alltid for a trekke ut kontakten fra veggen
for du rengjor mgllen.

e Etter hver treningsgkt: Tork av computeren og andre overflater med et tort
handkle for a fijerne svette og annen fuktighet.

e Ukentlig: Smuss og stov fra skoene vil til slutt trenge inn under lgpebandet.
Tork av lgpeplaten med et kjgkkenpapir og vurder om det er behov for
ytterligere smaring (se egen instruks nedenfor). Stavsug under selve
tredemgllen en gang i uken

VIKTIG
Bruk aldri slipemidler eller lgsemidler for & rengjore tredemgallen.

SMORING AV LOPEPLATEN

Lopebandet kommer ferdig smurt og justert fra fabrikken. Allikevel bar lgpeplaten
holdes under oppsyn for & fjerne stev og smuss ved behov. Tredemgllen skal
normalt ikke behgve & smares i.l.a. de fgrste 250 brukstimer. Etter dette smares
lgpeplaten ved behov. Behovet avhenger av en rekke faktorer som luftfuktighet, stav,
temperatur, temperatursvingninger og selvsagt antall brukstimer.

For & smare lgpeplaten, falg instruksene nedenfor. . .

VIKTIG! Bruk bare silikon-baserte smoremidler. LOPEBANDET MA IKKE
SMORES MED SPRIT- ELLER OLJEBASERTE SMGREMIDLER!

Smoring av lopeplate og lepeband:

1. Posisjoner lapebandet
slik at ssmmen er
plassert pa toppen, og
midt pa lepeplaten.

2. Loft lopebandet litt opp
fra platen ved fremre
valse. Slakk litt pa bandet
om ngdvendig. Legg en
tynn stripe smgremiddel
tvers over platen, ca. 50
cm. fra fremre valse.

3. Gjenta prosedyren ca.
50cm. fra bakre valse

4. Ga patredemgllen ved

lav hastighet (2-4 km/t) i
ca. 1 minutt for & fordele smaringen jevnt.

Riktig smaring av lapebandet er viktig for & oppna minimal friksjon mellom band og
plate. For mye friksjon vil fare til opphopning av statisk elektrisitet. Dette kan gi
ubehagelige stat i kontakt med metallrammen, og ogsa fare til skade pa elektronikk i
styrekort og computer.

13



VARNING: For att undvika brand, elstét eller annan personskada, 1as @
igenom de foljande sakerhetsféreskrifterna innan du bérjar anvanda I6pbandet. Det
ar agarens ansvar att alla som anvander |6pbandet har férstatt innehaller i dessa
sakerhetsforeskrifter.

Lépbandet far endast anvandas enligt beskrivningen i denna bruksanvisning.

Vid montering: se till att alla skruvar och muttrar sitter pa ratt plats och att de ar
ordentligt inférda innan du bérjar spanna dem.

Se till att el-kabelen inte kommer i klem under ramen eller i rérlige delar. Lé6pbandet
far inte anvendes om el-kabelen er skadat pa nagot satt.

Placera traningsredskapet pa ett plant underlag, med 2 m fritt utrymme bakom.
Traningsredskapet far inte anvandas utomhus eller i rum med onormalt hég
luftfuktighet. Du rekommenderas inte att anvanda traningsredskapet i ett garage, en
carport eller pa en éverbyggd terrass.

Traningsredskapet far endast anslutas till jordade eluttag.

Du rekommenderas att anvanda en underlagsmatta for att eliminera risken for att
golv eller golvbelaggningen tar skada da traningsredskapets anvands.

Traningsredskapet ska forvaras torrt och frostfritt. Displayen bor aldrig utsattas for
direkt solljus.

Fore varje anvandningstillfalle: kontrollera att alla skruvar och muttrar ar ordentligt
atdragna. Om du upptacker losa eller defekta delar: se till att ingen anvander
traningsredskapet forrédn det befinner sig i tillfredsstallande skick igen.

Undersé6k I6pmattan noga fére anvandning och kontrollera att alla komponenter ar
felfria.

For din egen sakerhets skull, fast alltid sdkerhetsnyckelns snére vid
kladerna/kroppen nar du tranar. Om du skulle ha oturen att ramla, lossnar nyckeln
och bryter strommen till traningsredskapet.

Endast en person at gangen far anvanda traningsredskapet.

Undvik om méjligt langarmade tréjor eller langbyxor i polyester eller annat konstfiber
under traning. De kan generera statisk elektricitet som kan skada traningsredskapets
komponenter eller ge en obehaglig stét vid kontakt med stalramen.

Anvand inte I6st sittande klader som kan fastna i rorliga delar. Bar lampliga och helt
rena skor.

Sta inte pa I6pmattan nar du startar [6pbandet.

14



Barn far inte anvanda traningsredskapet utan tillsyn, och bér inte heller @
befinna sig i narheten nar nagon annan anvander traningsredskapet.

Traningsredskapet bér inte anvandas av personer som vager éver 180 kg.
Stoppa aldrig in féremal i I6pbandet.
Lamna aldrig I6pbandet medan det ar igang

Traningsredskapet bér inte anvandas i samband med medicinsk eller fysiologisk
behandling, savida inte detta ordinerats specifikt av lakare eller fysioterapeut.

Las noga igenom instruktionerna langst bak i bruksanvisningen angaende rengéring
och underhall. Att félja dessa instruktioner kan vara avgérande fér den totala
livslangden fér bade enskilda komponenter och I6pbandet i dess helhet.

Vi férbehaller oss eventuella tryckfel i bruksanvisningen.

15



HUR DU BETJANER DATORN

MANUAL

Tryck pa Start och datorn kommer att
rakna ned fran 5 till 0 innan den startar pa
1,0 km/h. Hastigheten regleras med + / -
knapparna eller med snabbvalsknapparna
pa panelen. Lutningen regleras pa samma
satt. Alla varden raknas upp fran 0.

Tryck pa STOP for att avsluta trédningen.

FORHANDSINSTALLNING

Om du vill ange ett mal fér din traning,
tryck pa MODE innan du startar
|6pbandet. Upprepade tryck pa MODE vill
vaxla mellan tid, distans och kalorier.
Justera med + / - knapparna till 6nskad
niva, och tryck START. Det vardet som
har programmerats med ett mal kommer
att rakna ner till O.

PROGRAM

For att trdna i nagon av de 12 férprogrammerade “sparen”, tryck pA PROGRAM. Med
upprepade tryck pa PROGRAM -knappen vill visningspanelen bladdra igenom de
olika programmen. Tryck in énskad tid med + / - knapparna och ryck START.

Se fullstéandig 6versikt dver hastighet och lutning i de olika programmenléangre fram i
manualen.

SNABBVAL

Enkla installningar av hastighet och lutning gérs med plus och minusknappen
respektive hastighet och lutning.

FOr storre andringar i installningarna, till exempel. intervalltraning, kan du andra
vardet med siffertangenterna pa hdger sida av kontrollpanelen. Fér att gora ett
snabbt val av t.ex. 20 km / t, trycker du pa "SPEED - 2-0" P& sa satt undviker du
upprepade ganger trycka pa plus och minusknapparna.

Detsamma galler lutning, men da med INCLINE knappen innan siffertangenterna.

16



JUSTERING AV LOPMATTAN @

Centrering och ratt spanning pa lépmattan ar viktigt fér minskat slitage. Mattan ar
korrekt installd fran fabriken, men faktorer sasom transport, ojamna golv och dylikt
kan orsaka att mattan "vandrar sidledes", och kan skadas av lister eller ram. For att
justera mattan féljer du anvisningarna nedan.

* Om I6pmattan rér sig mot en av kanterna:

Hitta justerings skruvarna baktill pa Idpbandet (se illustration). Starta I6pbandet (3-6
km/t). Anvand en insaxsnyckel for att justera den bakre rullen i langdsgaende
riktning, och f6lj med pa om mattan ror sig i sidled. Lé6pmattan kommer alltid att dra
over till den sida som ar slakast. Om du drar at vanster justerskruv kommer mattan
att réra sig mot héger. Observera att du inte skruvar for mycket pa varje
justeringsférs6k. Normalt 1/2 eller 1 varv ar tillréckligt. Ar inte resultatet optimalt
upprepa proceduren tills mattan gar rakt.

* Om I6pmattan slirar:

Orsaken till att mattan slirar kan vara manga: Om det &r fér hart spannt kan
drivremmen snurra pa den framre rullen. Ar mattan for slak, slirar mattan pa valsarna.
Ar springplankan smérjd fér mycket kan mattan slira pa valsen, och ar den for lite
smorjd sa kan det bli s& mycket friktion att mattan stannar. (se anvisningarna fér
smdrjning pa nasta sida). Anvand samma justerings skruvar som vid centrering for att
justera mattan. Observera att du skruvar samma antal varv pa varje sida, annars
kommer mattan att flytta i sidled.

VARNING!

Dra inte at mattan fér mycket - detta kan att leda till 6kat slitage pa mattan och valsar!

[ [E88888808\

lllustrations ritning:
Hoger och vanster justeringsskruv ar placerad baktil pa I16pbandet

17



RENGORING @

Rutinmassig rengdring kommer att 6ka I6pbandets livslangd.

VIKTIGT

For att forhindra elektriska stotar ska man alltid bryta strommen till Iopbandet
innan rengoring.

e Efter varje traningspass: Torka av datorn och andra ytor med en torr handduk
for att ta bort svett och fukt.

e Varje vecka: Torka av skivan med hushallspapper och kontrollera om
ytterligare smdrjning behdvs (se anvisningarna nedan). Dammsug under
Ibpbandet en gang i veckan.

VIKTIGT
Anvand aldrig slipande eller I6sningsmedel fér att rengdra I6pbandet.

SMORJNING AV LOPPLATTAN

Lépbandet kommer fardigt smérjd och justerat fran fabriken. Man bér anda halla
springplankan under uppsikt for att ta bort damm och smuts vid behov.
Lépbandet behéver normalt inte smérjas de forsta 250 timmars anvandning. Efter
detta smoérj vid behov. Behovet beror pa flera faktorer, exempelvis fukt, damm,
temperatur, temperaturvariationer och naturligtvis antalet anvandnings timmar.

Foér att smdrja springplankan f6lj instruktionerna nedan.

VIKTIGT! Anvéand endast silikon-baserade smérjmedel. PLANKAN FAR INTE
SMORJAS MED SPRIT ELLER OLJA!

Smdrjning av springplanka och matta:

1. Positionera 16p mattan
sa att sdbmmen ligger pa
toppen och mitten av
I6pytan.

2. Lyft mattan upp lite
fran skivan pa mitten av
I6pbandet. Slacka pa
[6pmattan om det
behdvs. Lagg ett tunt
strang av smoérjmedel
tvars over hela plattan,
ca. 50 cm. fran den
framre valsen.

3. Upprepa proceduren 50cm framfér bakre valsen
4. Ga pa lépbandet vid lag hastighet (2-4 km /1) i
ca. 1 minut fér att férdela smdrjningen jamnt.

Korrekt smérjning av I6pbandet ar viktigt fér att uppna minimal friktion mellan mattan
och springplankan. Fér mycket friktion kommer att leda till ansamling av statisk
elektricitet. Detta kan ge obehagliga stétar i kontakt med ramen och aven skada
elektroniken i I6pbandet.

18



Garantibestemmelser for bedriftsmarkedet ®
Abilica Premium-produkter

Garantien gjelder produkter plassert i trimrom som er apent for en tydelig avgrenset
gruppe. Eksempler pa en slik avgrenset brukergruppe kan veere medlemmer i et
idrettslag, ansatte ved en bedrift, gjester pa et hotell eller lignende.

Garantien gjelder ikke dersom apparatene er plassert i et miljg der brukeren betaler
utelukkende for bruken av apparatene, slik som eksempelvis sma helsestudioer.
Premium-produkter er beregnet til & tale inntil 4 timers bruk pr. dag. Overdreven bruk
ansees som feil anvendelse og kan medfgre tap av reklamasjonsrett og bortfall av
garanti.

Maks vektbelastning for apparatene vil variere, og er spesifisert i
produktinformasjonen til hver enkelt modell.

Garantien omfatter Slitedeler, Andre utskiftbare komponenter og
Konstruksjon/rammeverk.

Med Slitedeler menes deler som man ved normal bruk vil matte paregne og bytte ut
med jevne mellomrom. Herunder sorterer deler som bremseklosser, trinser, vaiere,
justeringsskruer kulelager, strikker, fjserer og lignende.

For bedriftsmarkedet gis det 6 mnd. garanti pa disse delene.

Med Andre utskiftbare komponenter menes alle andre lgse deler som finnes pa
apparatene. Eksempler pa slike deler kan veere seteputer, polstringer, pedaler,
treningscomputere og annen elektronikk. Pa denne typen deler gis det 1 ars garanti,
forutsatt at de ikke er utsatt for unormal ytre pavirkning.

Unntatt fra denne kategorien er motorer til tredemagller.

For alle tredemallemotorer gis det 3 ars garanti, forutsatt at de ikke er utsatt for
unormal ytre pavirkning eller ungdvendig slitasje giennom manglende vedlikehold.

Med Konstruksjonsdeler / rammeverk menes hovedbestanddelene i
treningsapparatet, dvs. stalkonstruksjoner og tilhgrende sveisesammer.
P& denne typen deler gis det minimum 10 ars garanti. Lengre
garantier/livstidsgarantier vil evt. veere

spesifisert pa hvert enkelt produkt.

Bestemmelsene gjelder produkter merket med
Abilica Premium Stempel i Abilica magasinet.
Dersom det plasseres ut produkter uten dette
stempelet i bedriftsmarkedet, vil dette regnes * *
som feilbruk og folgelig medfare tap av

reklamasjonsrett.

Evt. mangler ved produktene vil imidlertid alltid
behandles i trad med kjopslovens
bestemmelser.

19



VIKTIG VEDRORENDE SERVICE ®

Om det skulle oppsta problemer av noe slag, ber vi deg om & kontakte Mylna
Servicesenter. Vare konsulenter har lang erfaring og vil hjelpe deg med spgrsmal om
produkter, montering, bestilling av reservedeler eller ved eventuelle feil og mangler.
Vi vil gjerne at du kontakter oss for du kontakter butikken slik at vi kan tilby
deg best mulig hjelp.

Besgk var hjemmeside www.mylnasport.no — her vil du finne informasjon om
produktene og brukermanualer. P& var hjemmeside finner du et kontaktskjema, ved a
fylle ut dette gir du oss den informasjonen vi trenger for a kunne hjelpe deg sa
effektivt som mulig.

BESTILLING AV RESERVEDELER:

Kontakt eller skriv til:

Mail: service@mylnasport.no

Nar du bestiller reservedeler er det viktig at du tar med felgende informasjon:
*Modellnummeret pa produktet.

*Navnet pa produktet.

*Serienummeret pa produktet.
*Nummeret pa reservedelene (se deletegning og deleliste lengst frem i manualen.

20



WARNING: To minimize risk of fire, electrical shock or serious injury,
please read these safety precautions before using the treadmill. The owner of the
treadmill is responsible that all users of the exercise machine are familiar with the
contents of these precautions.

The exercise machine should only be operated as described in this manual.

During assembly; make sure that all nuts and bolts are in their right places and
properly entered before tightening any of them.

Make sure the power cord is not pinched underneath the frame or tangled up in
moving parts. Do not use the treadmill if the power cord is damaged in any way.

Place the treadmill on an even surface, and make sure you have 2m. of free space
behind the running deck.

The exercise equipment must not be used outdoors, or in rooms with extraordinary
humidity. It is not recommended to user the machine in a garage, carport or covered
terrace.

Make sure the treadmill is only plugged into a grounded wall outlet.

It is recommended to use a protective mat to eliminate the risk of damage to the floor
during the use of the exercise machine.

Store the exercise machine in a frost free and dry environment. The display should
never be exposed to direct sunlight.

Before every use; make sure that all nuts and bolts are securely tightened. If any
loose or defective parts are revealed, make sure that no one uses the exercise
machine until it has been properly replaced or tightened.

Inspect the running belt before every use, and make sure all components are
functional.

For your own safety, always attach the safety key line to your clothing or body while
exercising. Should you fall over, the safety key will become unattached and cut the
power to the main drive motor.

The exercise machine should only be used by one person at the time.

As far as possible; avoid running with long sleeved shirts or long trousers made from
polyester or other synthetic fabric. This might generate static electricity and lead to
damage of electronic components, or uncomfortable shocks upon contact with the
metal frame.

Refrain from using loose robes or clothing that might get tangled up in any moving
parts. Use proper running shoes and make sure they are absolutely clean.

21



Children must not use the equipment unattended, and they should not be around
while the exercise machine is being used by others.

Do not stand on the running belt during start-up.

The maximum user weight for this exercise machine is 180 kg.

Never insert objects into the treadmill.

Never leave the treadmill while the belt is running.

Read the instructions about cleaning and maintenance carefully. Following these
instructions might prove crucial to ensure the total desired life expectancy of both

single components and the treadmill itself.

The exercise machine should not be used for medical purposes or physical therapy,
unless it is specifically recommended by your doctor or physical therapist.

With reservation for any misprints

22



HOW TO OPERATE THE CONSOLE

MANUAL

Press START and the computer will
count down from 5 to 0 before the belt
start at 1,0 km/h. The speed is adjusted
with + / - buttons, or with the speed dial
keys on the panel. The incline is adjusted
in the same way. All values counting up
from 0.

Press STOP to end the exercise.

ADVANCE Presets

If you wish to schedule a goal for your
workout, press the MODE before you
start the treadmill. Repeatedly pressing
the M button, will switch between time,
distance and calories burned. Adjust with
the + / - buttons to the desired level, and
press START. The value that has been
programmed with a goal will count down
to 0.

PROGRAMS

For training in one of the 12 preset tracks, press the PROGRAM button. By
repeatedly pressing the PROGRAM button, the window will scroll through the
different programs. Set the length of the session with a + / - buttons and press
START.

See the complete list of speed and incline levels in the chart previously shown in the
instruction.

QUICK KEYS

Minor adjustments for speed and incline can be made with the plus- and minus
buttons marked SPEED and INCLINE. To make bigger and quicker adjustments, i.e.
for interval training, you can use the key-pad on the right of the operation panel.

To make a quick selection of i.e. 20 km/h, simply press «SPEED — 2 — 0». This way,
you don’t have to press the plus- and minus buttons repeatedly.

The same function can be used for incline, only then by pressing INCLINE before the
number keys.

23



ADJUSTMENT OF THE RUNNING BELT

Alignment and correct tension of the running band is important. The belt is properly
adjusted from the factory, but factors such as transportation, uneven flooring and so
on can cause the belt to "wander" to one of the sides, and be damaged from the
contact with the side lists or frame. To adjust the belt, please follow the instructions
below.

* Running Belt which moves towards one of the edges: Locate the adjustment screws
at the rear of the treadmill (see illustration). Start the belt at slow speed (3-6 km / h)
Use an Allen-head key to adjust the angle of the rear roller, and observe the
sideways movement of the belt. The belt will always pull over to the side where the
tension is lowest. Meaning that if you adjust the roller’s left side closer to you (by
turning left screw clockwise), the band will move to the right. Please note that you do
not turn too much at each adjustment attempt. Normally, 1/2 or 1 rotation of the
adjustment screw would be sufficient. If the result is not satisfying, the procedure is
repeated until the belt runs straight.

* Running belt that slips: The reasons for the belt to slip can be many. If it is too tight
the drive belt from the motor might slip on the front roller. If the belt is not tight
enough, the running belt itself might slip on either one of the rollers. Too little
lubrication might cause the belt to stick to the plate due to increased friction, and too
much lubrication could cause the belt to slip on either one of the rollers (see
instructions for lubrication on the next page).

Use the adjustment screws at the rear to tighten or slacken the belt. Please note that
you always turn the same number of rotations on each side, otherwise the belt will
move sideways.

WARNING!
Do not tighten the belt too much, this will lead to increased wear on the belt, rollers
S =— :- T
I [0000000000 1}~ gif\ \
N7 ~—~—_ - | N

and bearings!

[llustration Drawing:
Right and left adjustment screw is placed at the rear of the treadmill.

24



CLEANING

Cleaning the treadmill regularly will contribute to extend the life span of the machine.
IMPORTANT

To prevent electrical shock, always make sure to pull the power cord from the
wall before cleaning the treadmill.

« After each training session: Wipe off the computer and other surfaces with a dry
towel to remove sweat and other moisture.

» Weekly: Dirt and dust from the shoes will eventually find its way under the belt.
Wipe the wooden running plate with some household paper and consider whether
there is a need for additional lubrication (see instructions below). Vacuum under the
treadmill once a week.

LUBRICATION OF THE WOODEN RUNNING DECK
The belt is lubricated and
adjusted from the factory.
However, the running deck
should be kept under
supervision to remove
dust and dirt when
needed. Treadmill should
not require lubrication
within the first 250 hours
use. After this apply
lubrication onto the plate
when needed. The
demand depends on a
number of factors such as
humidity, dust, temperature, temperature fluctuations, and of course the number of
usage hours.

To lubricate the running plate, follow the instructions below.

IMPORTANT! Use only silicone-based lubricants. NO OIL-BASED PRODUCTS!

Lubrication of the running plate and belt:

1. Positions the belt so that the seam is placed on the top and middle of the running
surface.

2. Lift the belt slightly up from the plate at the front roller. Adjust the slack if
necessary. Apply lubricant across the plate, 50 cm. from the front roller.

3. Repeat the procedure around. 50cm. from the rear roller

4. Walk on the treadmill at low speed (2-4 km / h) for 1 minute to evenly spread the
lubrication.

Proper lubrication of the running band is important for achieving minimal friction
between the belt and the plate. Too much friction will lead to a build-up of static
electricity. This might result in unpleasant shock in contact with the metal frame, and
could also cause damage to electronics in the control card or computer.

25



Warranty regulations for the light commercial market
Abilica Premium products

The warranty regulations apply for products that are placed in gymnasiums open to a
clearly restricted consumer group. Examples of such a restricted group could be
members of an athletic club, employees at a company, guests at a hotel or similar.
The warranty does not apply if the products are placed where the user is paying
solely for the use of the machines, such as e.g. small gyms and fitness clubs.

The Abilica Premium products are intended for up to 4 hours use per day.
Excessive use will be regarded as misuse and lead to the termination of the warranty.
The maximum user weight will differ, and is therefore specified in the product details
for each machine or device.

The warranty includes Wearing parts, Other replaceable labour parts, and Frame
/ Structure.

By Wearing parts is implied parts that will eventually be worn down through normal
use, and thereby need to be replaced regularly. Included in this category will come
breaking pads, wires, pulleys, adjustment screws, ball bearings, rubber bands,
springs etc.

For the light commercial market, a 6 month warranty applies for these parts.

By Other replaceable labour parts is implied all other replaceable parts on the
machine or device. Examples of such parts could be seat cushions, foam padding,
pedals, exercise computers and other electronics. For the light commercial market, a
1 year restricted warranty applies for these parts, provided that they have not been
subjected to negligence or error in handling or storing, wrong assembly, unsuitable
use or unauthorized or improper repairs.

Excluded from this restriction are treadmill motors.

For all treadmill motors, there is a 3 year warranty, provided that they have not been
subjected to negligence in maintenance, or unauthorized or improper repairs.

By Frame/structure is implied all the

parts of the load-bearing steel frame, and

its welding seems and joints.

For these parts, the warranty time for a

minimum of 10 years is applied. Longer

warranties and/or life time warranties will

specified in the product information for * *
each individual machine or device.

The warranty applies for products
carrying the Abilica Premium brand. Any
use of equipment that lack this brand, will
be regarded as misuse and lead to the
termination of the warranty.

The warranty applies for the light commercial market.

Should the product be in the possession of a private person, and only be used in a
private household, the statutory provisions will of course apply.

26



IMPORTANT REGARDING SERVICE

If there are problems of any kind, we ask you to contact Mylna Service. Our
experienced consultants can help you with questions about our products, assembly,
spare parts and issues regarding faults or other problems.

We urge you to contact us before returning the product to the retailer so that we can
offer you the best help possible.

Visit our website www.mylnasport.com — here you will find useful information and
user manuals. On our website you will find our contact form, by filling out the form
you will supply us with the information we need to help you as effective as we can.

ORDER OF SPARE PARTS

Write to e-mail: service@mylnasport.no

When ordering spare parts, please have the following information ready.
*Model number of the product

*Name of the product

*Serial number of the product
*The spare part’'s number (please see the parts drawing and parts list)

@

/

Q

por

my!

© 2015 Mylna Sport AS Rev3_ 112015

27



	a
	b

